V4 “ ) q
IDE&ErN
y N
PassIioN ~FomMm the universe

CONTROL MOTTORCYCLe

—

e =

1/858 5 B #5 % /o

BETEBERAA
& X-RIDER MODEL COMPANY LIMITED
- N




an (ofe Bucer .

Thank you for purchasing X-RIDER CAFE RACER. We believe that this new motorcycle will bring you infinite

happiness. Before use, please read the manual carefully and safe keeping. Accidents are caused by

illegal use, the company doesn't undertake any responsibility.

The CAFE RACER is a high performance and high simulation RC motorcycle. This product has like the real
motorcycle setting, innovative design of the front wheel inverted shock absorbers and rear wheel
pendulum arm suspension for the most reliable grip performance. Front alloy calipers ensures
excellent braking performance.Built-in Gyro in the rear wheel, providing an easy platform to control and
a more stable driving experience. Oil-filled steering dampers provides better and faster turning action.
High grade metal and carbon fiber chassis, uniquely designed for 1/8th application. In order to exert

the performance, for maximum enjoyment of this product,please read this manual carefully.

We will have strict testing and debugging before exiting the facility. We promise to customers. Products
issue without any material and process problems. We will free for customers to repair within 90 days from
the date of purchase. Customer service e-mail: service@cx3rider.com.

The warranty doesn't cover crash damage, modification,failure to maintenance, or the damaged caused by
improper use.The warranty doesn't cover any result which caused by the final user's assembly or the
material used for final user's assembly.Please download the other language versions manual and parts

list from our website :http://www.cx3rider.com.

REGHEMISE X-RIDER SHFREEECafe Racer , i{EX—2 T MG EHKIRN K. EEA-REIEEIA

HIE-REREE , AZERE. AERAFMINZLTEEMREREIMSBNELY , AATEARIEE

A=E.

Cafe Racer2—\=14tRE B (R/C) BEFEEEE, ARG EERERNRE | Al zlEs

MR REEEIRNEN , TMATEAUEMEE. FIRAESESNE  BRRERFIGE. FHEREIEK

BEEASTIRE. BRXRANEEES  IMEFNER. FESXAESSMRAR , SRS
ATENMFONAREX LR, BFSEPRE | BEERRFAR

R,

SREREH g ™ RIMESIEE | REURE , ERBINFRIIFAe%EE , TEAMRRIZAEN

IR, WLz H#290 XA , WA REAZFHEE, SREKRMEHservice@cx3rider.com.

HBTiE  BF , BRETENERSE | BT RANZF(HIRAERS RIRIA | SAERETER.

H%&inFF BITRES BITERMER RIS ERIEEERE , AR T REEE.

BERX-Rider Wit FEETIESHRARNRIBBREHE : http://www.cx3rider.com,




e (ofe Bucer

[Safety Precautions / &£i588]
1. The specification of the logo < FZAiRBAH{FEARR
/\ Caution: this symbol indicates where caution is essential to avoid injury to yourself or others.
@ Note: this symbol indicates where give you a tip in use.
/A IR PRSI GEIE CRETA,
@ #B7%  WRREIEA—MNERIUERTRR— %,
2. The use of power XFF=mERYEIR
- The product use lithium Polymer battery 7.4V/25C/1000mAh.

- Never disassemble the polarity required for installation. This may lead to damage and leakage.

- While charging,the Lithium Polymer battery and charger become hot. Do not charge on top of inflammable

materials as this may cause fire.

- Do not operate the DC Peak Charger in direct sunlight or in high temperatures. Continually monitor the

charger while charging is in progress.
- Short circuit may cause fire or accident so never disassemble or modify the Lithium Polymer battery .

- Lithium Polymer batteries contain toxic metals. An exploding battery is extremely dangerous so never put
in fire.
- AF=EAfEFE 7.4V/25C/1000mAh LAY,
B TREEIAIESR, LIBHREIRIER | SRR e SRR E RS EE,
- FEEERY , RN TREESTR , IBAEESNR TR | BN SBKREHEERRE,
ARSI T ERIRIAATH T, A EAEKAEEREMA,
FEIREIRERSEUNKR | BB R EREE .
EEENPSEEESRE | RRKIFRERN | BIRAKE,
3. The safety of Children %F)|=E%S

- This model is not a toy. It is designed for users over 15 yeas of age.

- A's the product includes small and sharp parts, assemble and store this product only in places out of the

reach of children.
MHREARRITE, BA1SE R EFRRT.
PR EERVN. RERD | BEEE | (ERRRFENEREEL)) L.
4.The safety of User XFHFREHNAESZS

-It's highly recommended that first-time enthusiasts seek the advice of an experienced modeler before

operating this vehicle.

- Cutters,wire cutter and screwdrivers need careful handling.




wur (ufe Bueer

- Do not touch moving gears. They can cause injury.

- During and after operation,the motor and batteries will be hot. Do not touch them until they have had
time to cool down.

SRR E A AR ERNIES MER IR EIL R,

IBVMERREET] | SRt B2 T,

IRDMREENRIER. BIIRSEED.

- (ERESE TR RIE TE—ERATE) , FEAFIREIAL RS, EEISARIAEZMMA.

5.The range of use  XFF=RHHFEEE

- Do not run your car in sandy,dusty,wet conditions,on long wool carpet. Such surfaces can damage its
operating parts.

- Do not operate the model on public roads, in crowded places or near infants. It may cause accidents or
injury.

- This product emits electrical waves so do not operate: Inside an aircraft. Near automatic devices such as
automatic doors and fire alarms. Inside hospitals or medical equipment. Operating may cause accidents.

ARBEIMERIOM , SRR, S, KR EATIE. FRISERE T A ST EMHRIA.

BDERE | RN LENTRMERL | ATt SEERBRAE.

IBI07E Wl Bshi ISR ERSENEENREMIL. EREBEFETSMENSANER , A RARHIE
RIS TIRE X DAHEEF=4R00 | 1IERKIR.

6. The maintenance of product XF=RHI4EIF SR

- Do not store this model in a high-temperature/humidity area or in direct sunlight.

- Do not use water,alcohol, or thinner to clean your car's body.

- Simply wipe it down with a clean,soft cloth.

EEREIEREETESE. FENYEERL.

IRDERIK. BRIEERET..

- IBREE AL




o (ofe Rocer

[Illustration of MainParts /= R E E R H E = )

Rider 2%

i

Body %

Anti-roll Bar  B5{i#F
Front Wheel g

Rear Wheel Fig

Front Brake BixlE

Exhaust Pipe HESE

Instrument 8&&

Steering Shock HEHEFF

Carbon Fibre Frames BR4FEZE

Front Shock BUBEES

Rear Shock absorber [SiRE=S

Engine 3|%




e (ofe Bucer

[Ready To Run Preparation / MgIH#ZTE]
Stepl. Check all the parts in the box. & E8ZEERIERMG:

When you open the box, you will find follow parts $JFFE2%E , BLATERM

Motorcycle Body Sticker | Anti-roll Bars | USB Flash Disk
TR S MR Pttt U#
lset 1set 1pc lset 1pc

Equipment Sold Separately: LA FE4-E P HEEEIRMIT

Remote Control ( Recommend using 2.4GHz 3 channel ) 2288 ( BIFERA=EE ) |
Silicone Oil, Screw Glue, Tire Rubber g , B2 , 1A .

Tool Required AT TR FHBEIBEERE :

Hex screwdriver,Cross Wrench,Cross Screwdrive, Tweezers,Hex Wrench.

W7NERIRLLT] | ERINVEEHRT | T84T |, BT R AIRTF

Step 2. Install the body and the rider(Z2£ZEFFIMF )

Caustion: When connect the battery with the ESC, please keep the ESC in off state.
IR EEIEERER , BRIFREL TR,

TS
Y i {2
9"‘.0.'&\\\\\

ﬂ; 750,% e
SRGRN
RSN
KRB
0!




e (ofe Bucer

[Steering Setup / IEFRTTIRAIHEAELMN]

Basic Controls:  EZAR(E

Caution : RC Motorcycle comes with a Counter-Steering System. It means the direction between the
transmitter steering wheel and the motorcycle front wheel are opposite.

Please setting AUX of the remote control when power on.(Refer to the manual of the remote control .)

IR ERERENERFRARRON  EERNRERSERFERRNTHER.
FZEEEERHTRERE , ZENEFRIVEELN ( BERREBRITSE S mREERRE) .
SNARPRECRIRIZEREN | RIEERE ZRIBREIFNENCAIBETE | LBREWUEAEA.

Neutral #3Z

Right 756

.______________________________.|
|

[Steering Setup / IEFRTTIRAIHRAELM]

To return the motorcycle from a leaning posture to and upright posture,turn the steering in the opposite
direction to the lean. FEFEEMNAFMIERIEER , BRAEET.

To make a right turn,turn the steering
wheel to the right. The motorcycle
should lean to the right.

If the balance bar touches the ground ' When upright,straighten(neutral)
the motorgcle will not urn well. Turn :steering.
steering left to eturn toupright i

posture.

EAREARE , EEEREEE.

BGIRME |, EEERE. SAPIRSH TR | EFSEGRIRG ;| HEAIER , SIEhE,




e (ufe Bueer

[P1]

XR8217

XR8147

KM/2X6(6pcs) XR8113

XR8115

M2(6pcs)

4197

XR8114

Note: Please coated the screw glue first when screwing down the socket head screw(M2x6) .
Please apply the rim and the tire with CA glue after finishing assembly.When change the tire,please check the bearing have any
injured and apply the grear silicone oil.

R R PIMRKIRZ (M2x6) RIERER LIRLR,

TR RERBREHESERARTRERE, NHEERERABLEMRITRT, BNBERINDEH,

KM/M2X6

(P2]

KM/M2X8

Ms8109 , |
O

#5x$7x0.3
®5x87x0.3 MS8108

g R
XR8197 ﬂ\ h
7
\
g0

IM/M3X4

IM/M3X4 XR8112

Note: Please coated the screw glue first when screwing down the flat head screw(M2x6) and the grains(M3x4).
BN BiTFkEL (M2x6) FHK (M3x4)RHER LBLR,

XR8104 g
S- | <
PM/M3X10
XR8101P3BK
’XR8101P1
— XR8101P4 §
- =
(S
/ =
iy o
e’ g = XR8101P2
>
IM/M3X4 HM/MLEXS a5
IM/M3X4 é
&

Note: Inject silicone oil #950 into the bottom of fork(XR8101P5);
Coated the screw glue first when screwing down the round head screw(M3x10) and the grains(M3x4).
12 & SHEM(XR8101P5) EA#9505 8 R ; HiEREL (M3x10)FHAK (M3x4)RFER EIBLER, XR8101P5




!-_' (afe Rocer

[P4]

XR8218

XR8149

XR8133

KM/M2X6(6pcs)
M2(6pcs) XR8130
$5.1x$6.5x2.3
XR§131
XR-A3034
$5.1x$6.5%0.8
XR8132
$5.1x96.5%0.8 xrg181

=L BLp/seos  XR8130
-/ HM/M2X66pcs)

KM/M2X10(6pcs)

BL/5XP10X4

V4
IM/M3X2

BL/OSKEX2S /
BL/SSKOL0K4 ‘i@gm ]
\_ 95.1x$6.5¢1.8 ot
$5x$7x0.3 2

BL/SXP10X4

XR8213

Note : Please grease the planet gear first when install the gyro pocket. Pls apply the rim and the
tire with CA glue after finishing assembly. When change the tire ,
please check the bearing have any injured and apply the grear silicone oil.
T RERBUNBEETEE LRINDEH, TREBRNZERFEERENLETESRIEARTREE; WRERLRBELEHEAZTRA, BNBRNDE®H.

[P4-1]

XR8218

XR8149
XR8133

KM/M2X6(6pcs)
| Wps)  XR8130
#5.1x96.5%2.3
XR8131
| XR-A3034
| $5.1x86.5x08
XR8132

e 5.1x$6.540.8
P 2\ YA 9516508 po1g1
T Jo |14 T XR81

7~ BL(F)/#5X#9%3 30
~A HM/M2X8(6pcs)

KM/M2X10(6pcs)

BL/#5X010X4

e BLIOSXOEX25 ‘ ! il T iﬁ N
5 = g TG
BLIOSKS10KE i L ¢
) g g,
1% g

$5x97%0.3

BL/#5X$10X4 XR8224




wm= Cofe Rocer

XR8218

(P5]

XR8155

KM/M2X6(6pcs)

HM/M2X8(6pcs)

0

XR8153
' XR8154

M2(6pcs)

XR8152

BL/96XP12X4

XR8213

Note : Please apply the rim and the tire with CA glue after finishing assembly.When change the tire,please check the bearing have any injured
and apply the grear silicone oil. Please coated the screw glue first when screwing down the socket head screw(M2x8) .
T THERREEEREBSRRARTRERE: MFEERERBELEHRZERF, BNERINDER, $ifkiRL (M2x8) NHBLR LRLER.

(Ps'll XR8218

XR8155

KM/M2X6(6pcs)

HM/M2X8(6pcs)

A

XR8153
/ XR8154

M2(6pcs)

XR8152

XR8224




wur (ufe Bueer

(P6]

Note : Please coated the screw glue first when screwing down the flat head screw(M3x8) .
R’ R BTEkiE4 (M3x8) HHRELR LR

M/M3X8  XR205

BL/OSXP11X4

PM/M3X8
0 XR8126

XR8125

23X2.5%2

PM/M3X8
KM/M3X10
95x97x0.3

XR8124

95.1x06.5%4.5

KM/M3X10

[P6-1]

KM/M3X8
XR8205

BL/95X®11X4

PM/MSX XR8126

PM/M3X8

g, 5
gy

KM/M3X10

$6x98x0.3 ~-.
(2pCS) 0
- 93250
XR8124  XR8151
~—h

(’ %)

P6xp8x2 KM/M3X10

XR8205

PM/M3X
/M3;é XR8227
0

PM/M3X8

KM/\A3x10§/ a

Mmzsxe 959703

XR8225

#5.1x¢6.5%45  IM/M2.5X8 KM/M3X10

[P6-3]

KM/M3X8
XR8205

PM/M3X8

G/ |

BL/9SX®11X4

XR8227

KMM3X10
é 06x88x0.3
(2pCs)

IM/M2.5X8 XR8151

XR8225

o6xpBx2  IMM25X8 KM/M3XL0




an (ofe Bucer

(P7]

- \\Q

XR8141

XR8119 ? - 0Gr /KM O yparny
BLISKOLUG  yMaxs h 3@
>(‘R8214
Note : Note : Please coated the screw glue first when screwing down the flat head srew(M3x8) and the round head screw(M3x8).
R PFkRL (M3x8)FE KR (M3x8) i fR S5 iRk LR,
— KM/ML6X4

[ xrg215

[P8] !

XR8201

XR8141 @‘/Q,@E}

|
BL/95X¢11X4

o

Note : Note : Please coated the screw glue first when screwing down the flat head srew(M3x8) and the round head screw(M3x8).
R PFkEL (M3x8)FEKIRL (M3x8) i fR iRk IRLE.

A g o - ¢ .
O N - PN =\
S 7 % - . g s \
S g p ; N ; N< s3x25%2
KM/M3X10 @ P s / g
PP T "~
PM/M3XE N @ R
g o 2@ Pl ~p
e
e
e ard
o BL/4XPEX3
HM/M2X6 ®\§/ AN / KM/M3X30
0 PM/Max8

PM/M3X8 Iy
0

XR8102

Note : Please coated the screw glue first when screwing down the flat head screw(M3x10), the round head screw (M3x8)&(M4x8) and the scoket head screw(M2x6).
R PFkEBL (M3x10) EkIRZ (M3x8)&(M4x8)FItRkiRLL (M2x6) F ek LIRLK.




an (ofe Bucer

[P10]

HM/M2X6

04 PMm6

e

XR8138 -
,'/4'
-~ PM/M2.5X6
b PMM3XG
N7
~
5 )
> XRB204
/ .
Ty L

L5

&

XR8209 & \.
@. XR8210

PM/M3X18

XR8103BU
XR8103GN
XR8103BK

XR8144DG
XR8144BK
Note : Inject silicone oil #5000-10000 into the rear shock absorber according the different site.
Please coated the screw glue first when screwing down the socket head screw(M2x6)&(M2.5x6) and the grains(M3x4).
T RETEZHEA#5000-100008 FH; FkBL (M2x6) &(M2.5x6) MK (M3x4)RFE LR LIRLEK,

R
/'/ /////
e
s
T AT
- Z '
o -
- e ' -7
- ~ -
2 7 7 XR8139 -
A 8 - 4
’ _ g
L W . L (d
0 - 80
o 63@ s L %
y 7 > -
Hb/VMZXs s ~ Q//‘
O - 7 T
e ®@/ s N 7
- i = Ay 7=S
TRE %)
S 5
PI/N3XE g@/ F\\‘ N o
y NS XR8203
HM/M2X6 g - N te
P
C P T e
< e -
PM/M3X6 ) T
5 Q@’ - -
-

K
& >
PM/M3X6 @ W X
O pwmxio &

O P2t PMIG

Note : Please coated the screw glue first when screwing down.
R BURLNTEREBRLR.

PM/M2X8 -
XR8136

XR8137 %%
77— KM/M2X6
; g b
7 B -
>
"




an (ofe Bucer

-

IM/M4X4

P4xpex03
@

[P13] x
£

P4xp6x0.3

Note : Please coated the screw glue first when screwing down the grains(M4x4).
R PR (MAx4) R BER ERLK,

XR8211 L

XR8122

Note : Do not too tight or loose at the belt.
R T RENKERETERII M.

Note : Please coated the screw glue first when screwing down the flat head screw (M2.5x6)and the grains(M3x4).
R BTFkBL (M2.5x6)fHK (M3x4)B TR IRLRR.

[P14-1]

XR8223 S

XR8122




wun (ufe Bueer

[P15]

) 4
&z 5;19//
g y PM/M25X6

y
XR8222

J / MM
N~ HM/MLEXS
( o  HMM2E /

AN

IMM3X3 M3 N

3
|
i
i
\
\

Note : Do not over tighten to ensure free

B RERERTRETEAR, BEEED.

Note : If the motorcycle does not run straight even after adjusting the steering trim or steering movement is not responding properly. It is possible the
steering arm is bent. In this case, please use the include tweezers to gradually, while not operating the steering.

R MREREROMEEERENATEELTRERERAERNAE, RETERENKEREGTEHRT, XMER BERNREREONRET, BEIR, BEEEY

FrafOMIERE,

i : Apply silicone oil #500~#1000 on the shaft.
2 n: BFEA#500~#10005 18R,

[P16]

XR8110

Note: Install the brake set, the brake cable should through the cable post first,then through brake cable arm.
BT RENBEENERIFIRNFEEMBRENFRT.
There are 3 holes to adjust turn in the shock absorbed.the left side is fast turns ,the right side is for beginner and the middle is default setup.

Note:
R’ R REBEEREINLEE, EOARERD,; GLAYEHE, PEAHTRIARE.

[(P17] -~
Not included
NN “ y
s
IM/M3X4 Yy
T
§ i 5
{ 8 ‘
L
i
@gﬁ XR8228

XR8216

XR8216

XR-A2026




wm= Gofe Rocer

[ P 1 8] XR8206

PM/M2.5X6

*PM/M2.5X6
XR8206 —
\ e N
\\\\ e
& L 7 PMm25x6
| NN
\ ~ PMM2X6idpes—F
PM/M25X6 XR8220 | ?

|
|
I
|
i
I
I
I
I
I
I
|
i
I

XR8208




wm= Gofe Rocer

[P20] KM/M25)30

o XR8199
XR8219
XR8200
q
YA/

XR8220

XR8220

[P21]

%—PM/NBXM




e (ofe Bucer

Ref. No/ B S Part Name FHAR

XR8101BK
XR8101P1
XR8101P2
XR8101P3BK
XR8101P4
XR8101P5BK
XR8102
XR8103BK
XR8103BU
XR8104
XR8105
XR8106
MS8108
MS8109
XR8110
XR8111
XR8112
XR8113
XR8114
XR8115
XR8118
XR8119
XR8120
XR8122
XR8124
XR8125
XR8126
XR8129
XR8130
XR8131
XR8132
XR8133
XR-A3034
XR8135
XR8136
XR8137
XR8138
XR8139
XR8141
XR8144DG
XR8144BK
XR8147
XR8149
XR8164
XR8182
XR8197
XR8198
XR8199
XR8200
XR8201
XR8202
XR8203
XR8204

Saturn Past List
S

Fr. Shock Absorber

Fr. Shock Absorber Parts 1
Fr. Shock Absorber Parts 2
Fr. Shock Absorber Parts 3
Fr. Shock Absorber Parts 4
Fr. Shock Absorber Parts 5
Steering Support
Shock Absorber
Shock Absorber
Shock Absorber Triples
Steering Shock Absorber
Steering linkage set
Fr. Left Brake Caliper
Fr. Right Brake Caliper Set
Brake Steel Wire Set
Brake Steel Wire Mount
Front Wheel Shaft
Front Wheel Rim Plate
Front Hub
Front Wheel Rim
Rear Swing Arm Shaft
Rear Swing Arm Shaft Cover
Motor Mount
Motor Belt
Drive Belt
Rear Swing Arm Support
Rear Swing Arm Plate
Gyro
Gyro Cover
Gyro Gear
Gyro Clutch
Gyro Shaft
Gyro Gear Cover

Servo Fixed Block (Front)
Steering Shock Arm
Receiver Fixed Plate
Frame Post
ESC Fixed Plate
Anti-roll Bar Post
Motor 2435 5160 KV
Motor 2435 5160 KV
Front Inner Tube
Rear Inner Tube(Gyro)
Servo Fixed Block(Rear)
Steering Shaft
Fr. Brake Disc
Instrument
Handle Set
Handle Pressing Plate
Left Frame
Right Frame
Frame Plate
Frame Post

HIEE RS
BEBEAS]
BRBEHE2
B ERLMHES
BEBEGE4
BERLMHE5
HEE
TR
R

8 72 2m B E Rk 4
HAFHE
HE T A
BIZE R ZE 3
BIH RN ZF R4
MZELRE

N ZE 2 E 7 EE
ke
HIAFRRRAR
HIHER
HI%EE
EEEH
EEEWE
AL
B
REIRE
[E1EE E E E
BB IR
FEHR{X
FEdg X ET 5
FEd L in%e
el EE R
P #8213
fedd Uit =
REALE 7 3R ()
HETHEE
WAL ZE AR
FREER
FB I [ %E AR

5 14T & 7E B
Bl 2435 5160KV
Bl 2435 5160KV
BICPIRR
fes2 U= M Ba
REALE E R (F)
e 1)

BN ER
NES

FiE
FIEER

R (k)
=R (H)
TERREER
FREERE

1pc
1set
1set
1set
1set
1set
1set
1pc
1pc
1pc
1pc
1set
1pc
1set
1set
1set
1pc
1pc
1pc
1pc
1pc
1set
1pc
1pc
1pc
1pc
2pcs
1set
1set
1set
1pc
1pc
1pc
1pc
1pc
1pc
1pc
1pc
4pcs
1pc
1pc
1pc
1pc
1pc
1pc
1pc
2pcs
1set
1set
1pc
1pc
1pc
1pc




e (ofe Bucer

Saturn Past List

THH
XR8205 Shock Mount & R 2R E T R 1pc
XR8206 Engine G- 1set
XR8207 Engine Post 5| EEE 6pcs
XR8208 Exhaust Pipe HSE 2pcs
XR8209 Battery Holder FE th KB 1pc
XR8210 Bike Height Control Post EEiATE 1pc
XR8211 Belt Pulley 12T 12T & 1pc
XR8212 Belt Pulley 30T 30T & 1pc
XR8213 Belt Pulley 33T 33T & 1pc
XR8214 Footrest D B 2pcs
XR8215 Bike Stand [k 1set
XR8216 Anti-roll Bars B AT 4pcs
XR8217 Front Tire IR 1pc
XR8218 Rear Tire B 1pc
XR8219 Fuel Tank Cover e & 1pc
XR8220 Body = 1set
XR8221 Rider NG 1set
XR8222 Servo 18 1pc
XR8228 ESC WP-S16-RTR BIEWP-S16-RTR 1pc
XR-A2026 LiPo Battery 7.4V/25C/1000mAh $#EM7.4V/25C/10002% 1pc

Option Parts

R
Ref. No/ BS Part Name FHETR PCS
XR8151 Rear Wheel Shaft B0 H 1pc
XR8152 Rear Hub R 1pc
XR8153 Rear Wheel Rim Plate B IR 1pc
XR8154 Rear Wheel Rim =gt 1pc
XR8155 Rear Inner Tube BN 1pc
XR8167 Rear Wheel(non-gyro) B (FEPEIRIY) 1set
XR8223 Chain Sprocket 13T 13T/NEER 1pc
XR8224 Chain Sprocket 33T 33TREER 1pc
XR8225 Chain B 1pc
XR8226 Rear Swing Arm Shaft(For Chain) EIEEH (B 5EE) 1pc
XR8227 Rear Swing Arm Shaft EEBER 2pcs

HoRRDER®

Passion From the universe

X-RIDER MODEL COMPANY LIMITED W+ # R EFRAF
www.cx3rider.com  www.cx3rider.com
Unit 11, 27/F., K. Wah Centre, 191 Java Road, North Point, Hong Kong &H#tAEE 191 SEEEFRFLO27TEITE
Email: Info@cx3rider.com  #f#&:Info@cx3rider.com
@Copyright 2020 X-RIDER ~ @Copyright 2020 X-RIDER




